
Parts Manual

SC18A/968999509
SC18A BF/968999533

Please read the operator’s manual carefully and make sure 
you understand the instructions before using the machine.



©2010 HTC. All rights reserved.
Beatrice, NE. Printed in U.S.A.



CONTENTS

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

FRAME......................................................................... 4

HANDLE...................................................................... 6

DRIVE.......................................................................... 8

BLADE DRIVE............................................................ 10

DEPTH CONTROL..................................................... 12

SHIFT......................................................................... 14

TRUNNION................................................................ 16

AXLE.......................................................................... 18

DECALS..................................................................... 20



4

FRAME

1

2

3

4

5

7

8

9

10

11

12

6

2

10

10

10



5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

FRAME

539 1140101..	 	�����1	��� FRAME, ORG

539 2006842..	 	�����8	���RIVET 3/16 STAVEX

539 1128613..	 	�����2	���NUT PLATE

539 1128994..	 	�����4	���NUT 5/16-18 FLG NYLOC

539 1128365..	 	�����1	��� FRONT WEIGHT

539 1140036..	 	�����1	���COVER, TOP, ORG

539 1140047..	 	�����1	���COVER, SHIFT, ORG

539 1140068..	 	�����1	���BELLY PAN, ORG

539 1140079..	 	�����1	��� END BRACKET, ORG

539 99036210..	 	���17	��� SCREW ¼-20 x 5/8 SELF TAP

539 99056311..	 	�����4	���HCS 3/8-16 x 1

539 97697912..	 	�����4	���NUT 3/8-16 HEX NYLOC



6

HANDLE

1
2

4

5

7

8

9

10

11

12

13

14

15

16

17

18

6

3

1



7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

HANDLE

539 0000331..	 	�����2	���GRIP, HANDLE

539 1010502..	 	�����1	���GRIP, VINYL

539 1085193..	 	�����6	���HCS, M8-1.25 x 22MM, GR8.8

539 1098674..	 	�����1	��� TUBE CLAMP, DOUBLE

539 1128705..	 	�����2	���CLIP, CABLE

539 1132216..	 	�����1	���CABLE PULL

539 1132227..	 	�����1	���ROLL PIN 5/16 x 1 ½

539 1132238..	 	�����1	��� PIN, CLEVIS

539 1134549..	 	�����2	��� STAND OFF

539 11401310..	 	�����1	���HANDLE GRY

539 11402011..	 	�����1	��� LEVER, THROTTLE

539 03045212..	 	�����2	���MOUNT

539 03046813..	 	�����2	���BUSHING

539 99003714..	 	�����1	��� PIN COTTER 3/32 x ¾

539 99020915..	 	�����1	���HCS 5/16-18 x 1

539 99058516..	 	�����2	���NUT 5/16-18 WHIZLK

539 99066917..	 	�����4	���HCS 5/16-18 x 1¾

539 99071718..	 	�����4	���NUT 5/16-18 NYLOC



8

DRIVE

1

2

3

4

5

7

8

9

10

11

12

13

14

15
16

17

18

19
20

21

22

23

24

25

6

2829

30
31

32

33

34

35

36
37

38
39

40

41

42

43

44

45

46

48

49

50

51

52

53

47

26

27

33

15

34

54

55



9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

DRIVE

539 1128551..	 	�����1	��� PIVOT, IDLER

539 1128692..	 	�����1	���ARM, IDLER, BELT

539 1128683..	 	�����1	���ARM, IDLER, CHAIN

539 1128544..	 	�����1	��� TRANSMISSION, 4 SPEED

539 1124635..	 	�����1	��� PULLEY, 5.25 A

539 1128256..	 	�����1	��� SPACER, PTO SHAFT

539 1124647..	 	�����1	��� PULLEY, 3.75 A

539 0003438..	 	�����1	��� PULLEY IDLER

539 0304409..	 	�����1	��� SPROCKET, ENGINE

539 03045610..	 	�����1	��� SPROCKET #40 CHAIN

539 03042911..	 	�����1	��� SPROCKET

539 00313312..	 	�����1	���CHAIN TENSIONER, BLACK

539 03043013..	 	�����1	��� SPROCKET

539 10921614..	 	�����1	��� PIN CLEVIS ½ x 3

539 10861915..	 	�����2	���BUSHING

539 10115116..	 	�����1	���RETAINING RING

539 99073017..	 	�����1	���HCS 3/8-18 x 1¾

539 20028218..	 	�����1	���NUT 3/8-16 HAM NYLOC

539 10915919..	 	�����1	���KEY 7mm SQ x 33mm

539 11282620..	 	�����1	���WASHER, STEPPED

539 11285921..	 	�����1	���HCS M8-1.25 x 55 GR 8.8

539 99071722..	 	�����1	���NUT 5/16-18 NYLOC

539 10924623..	 	�����1	��� PIN COTTER 1/8 x 1

539 91000824..	 	�����1	���KEY WOODRUFF #6

539 97774825..	 	�����1	���HCS 3/8-24 x ¾

539 11345526..	 	�����1	��� SPRING ANCHOR

539 10998427..	 	�����1	���RING 9/16 RETAINING, EXT

539 10197128..	 	�����1	���RETAINING RING

539 91021129..	 	�����1	���KEY, WOODRUFF #9

539 11283330..	 	�����1	��� SPROCKET, 35 PITCH

539 97697931..	 	�����1	���NUT 3/8-16 NYLOC

539 99025032..	 	�����1	���WASHER ½ SAE

539 99018733..	 	�����8	���WASHER 5/16 SLW

539 97693434..	 	�����5	���HCS 5/16-18 x ¾

539 99018835..	 	�����4	���WASHER 5/16 SAE

539 03044536..	 	�����1	��� SPRING, THROTTLE

539 03044937..	 	�����1	���CLAMP, THROTTLE CABLE

539 03045138..	 	�����1	��� E-RING CLIP, THROTTLE

539 10852039..	 	�����1	���HCS M5-0.8 x 16 GR 8.8

539 10915440..	 	�����1	���NUT 5mm-8

539 03043941..	 	�����1	��� V-BELT

539 10858342..	 	�����1	��� SCREW #8-32 x ¼

539 99011843..	 	�����3	���WASHER 3/8 SPLT LOCK

539 99054644..	 	�����1	���NUT 3/8-16 CNTRLK

539 10873545..	 	�����2	���NUT ¼-20 FLANGE LK

539 10026646..	 	�����1	���HCS ¼-20 x 1¼

539 10056747..	 	�����2	���HCS M8-1.25 x 30 GR 8.8

539 99066948..	 	�����4	���HCS 5/16-18 x 1¾

539 11248349..	 	�����1	���WASHER 3/8 SPRING

539 10014550..	 	�����1	���RHSNB 3/8-16 x 2

539 00720351..	 	�����2	��� PLATE, ENGINE

539 01019552..	 	�����1	��� SPRING

539 11318053..	 	�����1	���KEEPER, CHAIN

539 03044354..	 	�����1	���CHAIN, TRANSMISSION #35

539 11287555..	 	�����1	���CHAIN, #40



10

BLADE DRIVE

1

3

4

5

8

11

12

13

14

15

17

18

19

20

24

6

21

16

10

2

22

9
7

2310



11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

BLADE DRIVE

539 0304551..	 	�����1	���GEAR BOX

539 1026772..	 	�����4	���BEARING

539 1124653..	 	�����2	��� LINK, CONNECTING

539 1134494..	 	�����1	���BLADE KIT, 18"

539 1124715..	 	�����1	��� SHAFT, BLADE ARM

539 1128796..	 	�����2	��� SPIRAL PIN ¼ x 1¼

539 1124847..	 	�����4	��� SPRING WASHER ½

539 1067768..	 	�����2	���HCS 3/8-16 x ½

539 9906469..	 	�����2	���HCS ½-13 x 1

539 97697910..	 	�����8	���NUT 3/8-16 NYLOC

539 11248311..	 	�����2	��� SPRING WASHER 3/8

539 11285012..	 	�����1	��� STRAP, T BOX

539 99059113..	 	�����2	���HCS 3/8-16 x 4½

539 97767014..	 	�����2	���HCS 3/8-24 x 1¾ GR 8

539 99015515..	 	�����2	���NUT 3/8-24 GR2

539 11287216..	 	�����2	��� ECCENTRIC

539 91021117..	 	�����2	���KEY, WOODRUFF #9

539 11287318..	 	�����1	���BLADE ARM, RH

539 11287419..	 	�����1	���BLADE ARM, LH

539 99028920..	 	�����2	���NUT 3/8-24 CTR LK

539 97693521..	 	�����2	���HCS 5/16-18 x 1½

539 11248222..	 	�����4	��� SNAP RING 52mm

539 13062823..	 	�����6	���HCS 3/8-16 x 1¼ GR 8

539 99012224..	 	�����2	���WASHER 3/8 SAE



12

DEPTH CONTROL

1

2

3

4

5

7

8

9

10

11

12

13

14

15

16

17

18

20

21
22

23

24

25

6 14

19
14

3

5



13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

DEPTH CONTROL

505 1627021..	 	�����1	��� SHAFT

539 9764882..	 	�����1	���GRIP, HANDLE

539 1128953..	 	�����2	���BEARING, FLANGE

539 1124964..	 	�����2	��� SNAP RING ¾

539 9769795..	 	�����3	���NUT 3/8-16 NYLOC

539 9769806..	 	�����1	���NUT 5/8-18

539 9769357..	 	�����1	���HCS 5/16-18 x 1½

539 9907178..	 	�����1	���NUT 5/16 NYLOC

539 1028279..	 	�����1	��� PULLEY SPACER

539 99058510..	 	�����1	���NUT 5/16 WHIZLK

539 97693411..	 	�����1	���HCS 5/16-18 x ¾

539 11401612..	 	�����1	���HANDLE

539 99073013..	 	�����2	���HCS 3/8-16 x 1¾

539 99051714..	 	�����7	���WASHER 3/8

539 99062915..	 	�����1	���HCS 3/8-16 x 2¼

539 11401716..	 	�����1	���ADJUSTER

539 11401817..	 	�����1	���ADJUSTER, RH

539 11401918..	 	�����1	��� PLATE-ADJUSTER NUT

539 99059819..	 	�����2	���WASHER ¼

539 97697820..	 	�����2	���NUT ¼-20 NYLOC

539 11289921..	 	���11	���NUT 5/16-18 FLANGE NYLOC

539 99054822..	 	�����2	���HCS ¼-20 x 1

516 03490123..	 	�����1	���BOLT, STUD ADJUSTER

539 11345224..	 	�����1	���KNOB

539 10105025..	 	�����1	���GRIP, VINYL



14

SHIFT

1

2

3

4

5

7

8
9

11

12

13

14

15
16

17

18
19

20

21

22

6

21

12

5

11

14

10

17



15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

SHIFT

539 1128521..	 	�����1	��� SHIFT ROD

539 1140092..	 	�����1	��� SHIFT LEVER, ORG

539 1124903..	 	�����1	��� SHAFT, SHIFT PIVOT

539 1005264..	 	�����1	��� SPACER

539 0304255..	 	�����2	���ROD END 3/8-24 FEMALE

539 0031366..	 	�����1	��� SHIFT BELL CRANK

539 1025907..	 	�����1	���BALL END, RH

539 0304238..	 	�����1	���ROD END 5/16 MALE

539 0031359..	 	�����1	��� SHIFT ARM

539 11287710..	 	�����1	���KNOB, SHIFT

539 99069211..	 	�����2	���WASHER 5/16

539 97694112..	 	�����2	���HCS 3/8-16 x 1¼

539 97697913..	 	�����1	���NUT 3/8-16 NYLOC

539 99015514..	 	�����2	���NUT 3/8-24 GR2

539 10275415..	 	�����1	���HCS 3/8-16 x 3½ GR 8

539 99054616..	 	�����1	���NUT 3/8-16 CNTRLK

539 97693417..	 	�����2	���HCS 5/16-18 x ¾

539 99005318..	 	�����1	���WASHER ¼ INT TOOTH LK

539 99005519..	 	�����1	���WASHER ¼ SAE

539 99010020..	 	�����1	���HCS ¼-28 x 5/8

539 10975821..	 	�����2	���NUT 5/16-24 TOP LK GRC

539 10933222..	 	�����1	���NUT 3/8-16 JAM



16

TRUNNION

1

2

3

4

5

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

6

8

6

10

3

9

20

5

4

7

12



17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

TRUNNION

539 1128341..	 	�����1	��� TRUNNION

539 1306242..	 	�����1	��� PIN, CABLE PIVOT

539 1124783..	 	�����2	���BEARING ¾ 2 BOLT

539 1093334..	 	�����4	���WASHER ¾ SAE

539 1084385..	 	�����2	���HCS ¾-16 x 2½

539 1108006..	 	�����2	���NUT ¾-16 TOP LK

539 9902097..	 	�����4	���HCS 5/16-18 x 1

539 9907178..	 	�����4	���NUT 5/16-18 NYLOC

539 9769419..	 	�����4	���HCS 3/8-16 x 1¼

539 97697910..	 	�����4	���NUT 3/8-16 NYLOC

539 10924611..	 	�����1	��� PIN COTTER 1/8 x 1

539 00031612..	 	�����4	��� FLANGE ¾

539 11337713..	 	�����1	��� SPRING EXTENSION

539 10003214..	 	�����1	���BUSHING, FLANGED

539 13062515..	 	�����1	���CABLE, PULL

539 97697816..	 	�����1	���NUT ¼-20 NYLOC

539 03046417..	 	�����1	��� PULLEY BRACKET

539 11289618..	 	�����1	��� J-BOLT

539 97698219..	 	�����1	���WASHER 5/8 SAE

539 99058520..	 	�����2	���NUT 5/16-18 WHIZLK

539 11318521..	 	�����2	��� SPRING, EXTENSION



18

AXLE

1

2

3

4

5

7
8

9

6



19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

AXLE

539 1128231..	 	�����2	���AXLE

540 0304262..	 	�����4	���WHEEL 2.75 x 10 x 1

539 0003033..	 	�����2	��� SPROCKET

539 1053084..	 	�����2	���KEY ¼ SQ x 1

539 9769565..	 	�����8	���KPSS 5/16-18 x 3/8

539 9907176..	 	�����8	���NUT 5/16-18 NYLOC

539 0003187..	 	�����4	���BEARING FLANGE

539 9769348..	 	�����8	���HCS 5/16-18 x ¾

539 1134539..	 	�����4	��� SPIRAL PIN ¼ x 1½



20

DECALS

1

2

3

4

5

6

7

8



21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

DECALS

539 1128811..	 	�����1	���DECAL, SHIFT

539 1018812..	 	�����1	���DECAL, PROP 65

540 2000253..	 	�����1	���DECAL, 3000 MAX RPM

540 2000764..	 	�����1	���DECAL, DANGER FOOT

539 1128885..	 	�����1	���DECAL, DEPTH OF  CUT

539 1128866..	 	�����1	���DECAL, OPERATION

532 4291967..	 	�����2	���DECAL, HUSQVARNA

532 4286768..	 	�����1	���DECAL, CROWN







P/N 539 114026R2	 07/30/10


	FRAME
	HANDLE
	DRIVE
	BLADE DRIVE
	DEPTH CONTROL
	SHIFT
	TRUNNION
	AXLE
	DECALS

